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Test Report
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Report No.  ROCKB201910004
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Product Name Graphite Packing M600
IR i M 4 3 BB A PR A
Customer Wenzhou Houo Sealing Technology Co., Ltd.

| AT Lim M K5 B gnE i — M e E o 5
A No. 9, Xiezhai Alley, Puyi Village, Oubei District,
Customer’s Address Yongjia County, Wenzhou City, Zhejiang Province
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Date Started December 16, 2019
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7 B Statement

RO AR 755 2 T 6 2 7] AR P B0y AR 2 TRl % P Tl 4 AR 5 45 1R R R
HRE TN HAEAE TR

The report is invalid without “Dedicated Inspection Stamp”on report cover and cross pages
and on conclusion, or without signature of reviewer and approver.

Report is invalid if altered.

AT IE R 3, AEATEROSENE R EE . BT CAUESHELZH.
AE A NAT BY 45 5880 2 ST SR B A

The company is only responsible for the original report. Any form of copy, fax, photocopy,
electronic texts can only be regarded as reference. Editing or partial copy by any party is
not allowed.

ApAR 20 ERE, R TUAR 5 SO SR RE R S 3, ZoFE HURE X R Al IR ARZR M AR SR BURHH) B3
LG

Company is not responsible for sampling, therefore the report is only responsible for
submitted sample. Customer shall be responsible for the representativity of submitted
sample and the authenticity of submitted documents.

FAL AL R IR A R NF ARG 2 B = 1 r A AR A5 T .
If customer has any objection to report, written application shall be raised by customer
within 30 days after the issue of report.

ANFR AR ERERK . FUOH A ARERE S RITCRREE S A R & SRR
FERBAES, AT ER.

Company doesn’t have the obligation to repeat testing when testing doesn’t have
repeatability, or samples are not stable during objection period, or sample is used up.

AN T R EARA ZSFE LT WL 25 o B AL A5 B BORSCHF I A, 3 Ak
PP A9 SN S LY

Company promises all commercial information, technical document or trade secret related

to testing shall be protected, and all documents, samples and data shall be properly handled.

R T AR T 3 SR AL AT — Tk X

Address: Heyi Industrial Zone, Oubei, Yongjia, Wenzhou, Zhejiang.
MR E 4 HS Post code: 325000

Bk Z& L6 Tel.:  0577-6708 7799

f  F Fax: 0577-6708 7799

Mg 4 E-mail: rock@rock-lab.cn
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JORMIE It iR 5645 5. Fugitive Emissions Test Information

BB P af L B BORA PR 2 ]
Manufacturer Wenzhou Houo Sealing Technology Co., Ltd.
HURHH A A SRIPURL AR AT AR, P T S 2 oAy AR A
_ Graphite packing/ Three die-formed graphite rings, two metal-wire-reinforced
Description . .
braided graphite rings
HURIA L 1 58 BUBHR S NBOG
Material Graphite Model No.
WA iz 50 Jy THEi BT A it BREAT 77 BE A7 b
Stem Motion Rising New or Current Product New Product
e J -33& B EA 2019.12.10
Selected by Manufacturer Collected Date
P ROCKP201910004 i ol
Sample No. Sample status Intact
Lok UBIRE| A R TR} # &
Test Item Sealing Performance Test Number of Rings
HORHE ) (mm*mm) o 8 BURH s 55 5k R~ iy
Cross Section Dimensions Packing Gland Bolt Dia.
BEUE NS (mm) - JURHEESME (mm) e
Packing Gland 1D Packing Gland OD
Airag YR EE 1
B IEHORR A (%) " PEEENTEI— s |
Py Oiiiigreision 24% Rec'omme?ded Gland WL 2
Tightening Torque 59
Nut 2
IR APl 622-2018 S PY I 99.9% HifiE
Test Basis Sec.4 of APl 622-2018 Test Medium 99.9% Methane
BG4 1 % 510 T IVE SR ;
No. of Mechanical Cycles No. of Thermal Cycles
ORI R A 2 58 BRI
e N3 H /) (barg) " TEH B N
Maximum Test Pressure Mechanical Cycles prior
to Re-adjustment

R Tt A3 5 RS 5 1P 3 5
Leakage Detector Brand/
Model/ Serial Number

Thermo Fisher Scientific / TVA-2020 / 202017032075

SRS A BR S ki
Test Facility

o [ AL K B R AL EOR

ol X5 A ] 1S ) 5 s =

ROCK Valve Testing Lab, Heyi Industrial Zone, Oubei, Yongjia,

Zhejiang,PRC

HUEHC . Packing Configuration 1R 4K Packing Sketch
@38.1

®  JjJEHUEHE Square ring shape ’ _@__1 ‘

®  fEiru] Die-formed middle ring

® Gl L2 s S 20 I Braided end ring with metal wire reinforcement

® i) iR AR Corrosion inhibitor and type:  #¥#7 Zine Powder @
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i 11% 7 Report No.: ROCKB201910004

WA 1E 3K Testing Data
AR R | SURMR IR RE I éi*:jﬂﬁ
R I B Static Leak Stuffing Box | Flow Line HlE
Test Segment Measurement | Temperature | Temperature Ay o Evaluation
) : WEEE 1 | WERE2
(ppmv) £C) tC)
Nut 1 Nut 2

%1 K Dayl 0.5 RT RT 59 59 OK
i i Ambient 8.8 RT RT - - OK
0-150 XI5 5.1 RT RT - - OK
0-150 cycles 1.9 RT RT - - OK
P=41.4 barg - - - - - 5
o 2.1 260 261 . : OK
o LAt 42 260 260 . . OK
L30T 260 260 : - 0K
151-300 cycles
P 414 bats 2. 260 260 - - OK
452 K Day 2 1.2 RT RT - : OK
ik Ambient 3.4 RT RT - - OK
301-450 KA 1.3 RT RT - - OK
301-450 cycles 23 RT RT . - OK
P=41.4 barg - - - - - -
5 2 K Day 2 6.7 260 260 - - OK
i Elevated 5.1 260 260 - - OK
451-600 X AEH 4.4 261 260 - - OK
451-600 cycles 4.6 260 260 . - OK
P=41.4 barg g - - - = :
% 3 K Day 3 1.8 RT RT - . OK
W5 Ambient 1.8 RT RT - s OK
601-750 KA 3.8 RT RT - - OK
601-750 cycles 4.3 RT RT - - OK
P=41.4 barg - - - - - -
% 3 K Day 3 2.1 260 261 . : OK
il Elevated 3.0 261 260 - . OK
751-900 KA 3.1 260 260 . - OK
751-900 cycles 20 260 260 - - OK
P=41.4 barg 2 2 5 = - OK
% 4 K Day 4 24 RT RT : 3 OK
5 i Ambient 3.6 RT RT - - OK
901-1050 X H5¥H 1.3 RT RT - = OK
901-1050 cycles 3.0 RT RT - - OK

P=41.4 barg
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Rocks Laboratory L1441 Report No.: ROCKB201910004

AR | BORMERE | R o
3 . . FURHHRE oA
WG B Static Leak Stuffing Box | Flow Line Chuat: H
Test Segment Measurement | Temperature | Temperature Evaluation
. > Torque (Nm)
(ppmv) ce) ()
%5 4 K Day 4 3.8 260 262 3 . OK
i Elevated 2.6 261 262 - - OK
1051-1200 K FEFH 5.2 260 261 - - OK
1051-1200 cycles 4.4 260 262 - - OK
P=41.4 barg - - = - = ‘.
¥ 5 K Day5 2.5 RT RT : - OK
i i Ambient 2.7 RT RT - - OK
1201-1350 A 4.1 RT RT - - OK
1201-1350 cycles 2.0 RT RT - - OK
P=41.4 barg - - - - - -
g’/r'ﬁ 5 K Day 5 23 259 261 - - OK

friin Elevated P 260 261 - - OK
1351-1500 KA 2.7 260 262 - - OK
1351-1500 cycles 2.6 260 261 - - OK
P=41.4 barg = - - < = 5
5 6 K Day 6 32 RT RT : g OK
i il Ambient 23 RT RT 41.2 40.6 OK
1501-1510 (K AEH - - - - - -
1501-1510 cycles - - 3 5 = 5
P=41.4 barg - - = = - -
%1 Note:
RT MG A 15°C % 40°C.
RT is between 15°C t040°C

W45 L Test Results:
fi K Fo VT S g A R
Maximum Allowable 100 ppmv Maximum Leakage
Leakage Detected
SRR A I8 T F0 V7 Was Packing Leakage Below Allowable?

i 1 A%

1 l
Prepared by: Reviewed by: Approved by: \
AW .9 F39: 2 H39:
ot 2 | E 12 ; Z
Date: _—>J)L_ Date: 20 ' Date: 2
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Rock«Laboratory

RG4S R L Test Result Graph
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¥ & K HEEquipment calibration
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5 AT R IELEA Packing rings before test
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Rocks Laboratory it % % % Report No.: ROCKB201910004

API-622
TA-LUFT
1ISO158481

i Bi-§ 1

13868621102
50168896

Q) mve P o

R JE M HUEIEE Packing rings after test

RIS 5 FEUEHESE Gland follower after test
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Rock« Laboratory #4414+ Report No.: ROCKB201910004

R 5 KR Stem after test

R N L Stuffing box internal

***Tﬁ%%ﬂi***

***End of report***
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